2625 Alcatraz Ave, #602
Berkeley, CA 94705

Tel 510 653 3399
www.bartlewells.com

Bear Valley Water District
2021 Wastewater Rate and Capacity Fee Study

Preliminary Information Needs List

The following is a list of preliminary information materials needed to develop the rate and capacity fee
study.
Documents Needed:
1) Financial Information

a) FY 2021-22 budget

b) Historical financial results in detailed (line-item level) budget format for past 3 years

(in excel, if available)

c) Breakdown of fund reserve balances as of June 30, 2021.

d) Outstanding debt obligations and debt service schedules (if any)

e) Any other financial information or projections that would be helpful

2) Customer & Usage Information
[...]
the people of the District.

Provide leadership to staff in identifying district needs, establishing priorities and
determining the objectives, which will achieve the established goals of the
District.

Encourage and assist staff in the performance of their duties and encourage their
professional growth.

Ensure evaluation of personnel under his/her direction.

Provide financial oversight of the District and Alpine County pursuant to funds on
deposit at that agency.

Lead the District management team in the preparation of an annual budget,
control of expenditures, inventory control, program planning, changing priorities
and public relations.

Perform the function of the District’s Public Information Officer.

Dispatch the contractor hired for operations on all wastewater problems in
BVWD that require fieldwork. The Manager will respond only if the situation is
too complicated for the contractor hired for operations to handle.

Keep the Board informed of all communications affecting the District.

Establish regular office hours and ensure that there is at least one person in the
office during those hours.

Such other duties as may from time to time be assigned by the Board.

Section 3. Secretary Duties.

A.

1063903-1

The Secretary shall attend Board meetings and prepare the minutes of the Board
meetings which shall record the aye and no votes taken by the members of the
Board for the passage of all ordinances, resolutions, or motions.

The Secretary shall prepare the agenda for the Board meetings, post agendas,
public notices and proposed action documents as required by the Board and
government regulations.

The Secretary shall keep a record of all Board actions, including financial
transactions.

The Secretary is responsible for keeping the Ordinances and all changes.

The Secretary shall maintain and file with the County Clerk and the Secretary of
State the filings required under Government Code section 53050 for the Roster of



Public Agencies.

Section 4. Treasurer Duties.

A.

If a Treasurer is appointed by the Board of Directors, they shall serve at the
pleasure of the Board and be responsible for those responsibilities set forth in
Water Code section 34711 and any other as determined by the Board.

ARTICLE VI
MEETINGS

Section 1. Regular and Special Meetings.

A.

The Board shall hold a regular meeting on dates and times as established by the
Board from time to time by resolution. All regular meeting shall be held at the
District Office. Such meetings may be altered as to date, time and place, as
provided for in a Resolution adopted by the Board.

Special meetings may be called by the President or by a majority of Directors.
All meetings shall be conducted in accordance with the Ralph M. Brown Act.

All motions made at Board meetings shall require a second to the motion prior to
the Directors voting.

Directors may attend any regular and special meeting telephonically as provided
in the Ralph M. Brown Act.

Section 2. Quorum.

The Board shall be empowered to conduct the business of the District whenever there is a
quorum of Directors at a properly noticed meeting. Three Directors shall constitute a Quorum.

Section 3. Voting.

A.

1063903-1

The vote of a majority of the Directors present at any meeting attended by a
Quorum shall be necessary to pass any motion, adopt any resolution, or make any
determination.

Voting shall be by voice, show of hands, or roll call vote.

Should a Director vote “Abstain’ on a motion, the vote shall be considered a non-
vote and not counted as an affirmative or negative vote.



Section 4. Notice of Regular and Special Meetings.

A. Notices of all regular and special meetings shall be pursuant to the Ralph M.
Brown Act.

B. Notices of regular and special meetings. In the case of special meetings, the

notice, written or by telephone, shall specify the specific nature of the business to
be transacted.

ARTICLE VII
ELECTIONS

Section 1. Procedure of Voting.

All District elections shall be conducted in accordance with the procedures set
forth in Water Code Section 35100 et. seq.

Section 2. Manner of Voting.

The manner of voting in all District elections shall be as set forth in Water Code section
35003.

Section 3. Voting in Person or by Proxy.

Every eligible voter may vote either in person or proxy in accordance with Water Code
sections 35004-35006.

ARTICLE VIII
PARLIAMENTARY AUTHORITY
Rosenberg’s Rules of Order, current edition and all future editions or such other authority

as may be subsequently adopted by resolution of the Board is to apply to all questions of
procedure and parliamentary law not specified in these Bylaws or otherwise by law.

ARTICLE IX
PENALTIES

The penalty for any single violation of these bylaws shall not exceed two hundred dollars
($200.00).

1063903-1



ARTICLE X
AMENDMENTS

The Bylaws may be repealed or amended, or new Bylaws by either of the following
methods:

(a) By four-fifths (4/5ths) vote of the total number of Directors as set forth in Article
3 Section 1 of these bylaws and approval of the Board of Supervisors of Alpine County, or

(b) By two-thirds (2/3rds) vote of the total vote of the District in writing or cast by
ballot at a District election.

1063903-1



AGENDA ITEM

DATE: JANUARY 18, 2022

To: BVWD BOARD OF DIRECTORS

FROM: JEFF GOUVEIA, DISTRICT GENERAL MANAGER
RE: MANAGER’S REPORT

1. Water Balance - Update
a. Influent Flows & Effluent Transfers
a. Effluentin Storage, Current Storage Capacity & Land / Surface Disposal Update
2. Permit Compliance & Monitoring & Reporting Programs (MRPs) - Update
a. WDR MRP - Land Discharge Permit - Compliance & Reporting Update
i. Reporting Status Matrix — No Certified Violations, All Reporting Submitted On-Time
b. NPDES MRP - Surface Water Discharge Permit - Compliance & Reporting Update
i. Reporting Status Matrix — No Certified Violations, All Reporting Submitted On-Time
ii. 30 December 2021 - Self Monitoring Report Review — No Violations of WDRs or MRP Identified
ii. Permit Renewal Update - Preliminary draft end of January, June Regional Board meeting
Agenda, 30 day public review period by about mid-March.
3. Other

a. Special District COVID Fund - $100 Milion Independent Special District COVID-19 Relief Fund

The District qualified for and submitted for a COVID related reimbursement of $29,020 ($15,643 in
revenue losses and $13,377 in unanticipated costs). On December 16, 2021 the District was notified it
was awarded $95,675. The State Controller’s Office issued allocations to County-Auditor Controllers

on December 15, 2021. Counties have 30 days to disperse funds to the special district recipients.

b. USFS Conversion of Flush Toilets > Vault Toilets - Update

c. Lake Alpine Water Company Treatment Process Discharge Proposal - Update
d. PGE-SGIP-2020-3656 — WWTF Powerpack Project — Update

e. Cal OES Community Power Resiliency Allocation - Update

f. District Design Standards, Specifications & Details - Update
g. Cybersecurity - Update

SB 323 - 120 Day Statute of Limitations for New or Increased Water & Sewer Rates

































LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM

PRELIMINARY ENGINEERING REPORT - DRAFT
Date: December 18, 2021

By: Allyson Swain
Joe Riess, P.E.

Contents
I ] o T 1 OO PP PPPPTPPPN 2
B = 7= ol <=4 o 1U1 o [ U UEPRRRS 2
T S o] Yoy =To I [ oY o] €oRV7=T ' =T o | 3SR 5
3.1. Backwash Waste Equalization Tank and FEEd PUMP........ueiiieiiiiiieciieeeee e e e 6
R A ST 1 TR =1 1 =T ST SRS UPP PP 6
S T = 7= ol YV 1 W U=Tor V7ol L= oW o o PR 7
B S (=T o [UF= Y 1Ty o Yo 171 USSR 7
3.5, NeW TreatmMent BUIlAiNG......ccuviii it e et e e e e e tte e e e e e ata e e e e eabaeeaeesabtaeeeeenstaeeeennsens 8
3.6. Backwash Settling POnd DECOMMISSIONING ...cccviiiiiiiiiiiee ettt e e etee e e e e erre e e e e srte e e e e s nreee e e eneees 8
O Y1 (= - 1V 1o V- OO PSTPTPPTPPPPPPPN 9
4, Permitting REGUITEIMENTS ...cciiiiiiiiiiiiiiiiiiiiicesissssses e e e e e e e e et et et eeeeeeeeeteeseaesaebebebaaeaaa s sasssassssasseeseesaeaeeereeeseesnenens 9
LT 0o 1 o g U ot A (oY T 2d o F= 1] 1 V- PSR 9
LS TSy 4 g = =Yoo o =Tt e 1 PP 10

Appendix A — Preliminary Design Drawings
Appendix B — Preliminary Cost Estimate Details

LAWC PER 2021-12-18 DRAFT.docx Page 1



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

1. Purpose

The purpose of this Preliminary Engineering Report (PER) is to describe the proposed improvements and provide
a preliminary cost estimate for the addition of backwash recovery at the Lake Alpine Mutual Water Company’s
(LAWC) surface water treatment plant (SWTP). While the current system of discharging backwash water to the
existing settling ponds for disposal via evaporation and percolation has a low operational cost and level of effort,
it has a large footprint and does not maximize water conservation. Additionally, the LAWC desires to fill in the
existing ponds to improve site access for a future granular activated carbon (GAC) project and improve site
safety.

This project includes the planning and design of a new backwash recovery system that includes backwash
equalization, solids removal using a lamella plate settling unit, pumping recycled water to the start of the
treatment process, a new building to house the new equipment (and future GAC equipment), and all piping and
controls necessary to interface with the existing system. In addition, this project also includes demolition of the
chemical storage and feed room and filling in the two settling ponds. The chemical feed room is in poor
condition and is cramped, and space will be provided in the new building for the relocated storage and feed
systems.

2. Background

The LAWC water system is located along California Highway 4, approximately two miles west of Lake Alpine, in
the western portion of Alpine County. The LAWC owns, operates, and maintains the potable community water
system. The water system serves a population of approximately 2,650 through approximately 485 service
connections (per 2018 Domestic Water Supply Permit).

The water system obtains its domestic water supply from Bear Lake, which is on an unnamed tributary of Bloods
Creek, at the northern end of Bear Valley. The raw water is treated at the water system’s SWTP, which includes
the following treatment processes.

Oxygen addition at the lake intake (oxidize iron and manganese)

Chemical pretreatment using potassium permanganate (oxidize iron and manganese)
Filtration using two (2) Memcor 48CMF-L microfiltration units (remove particulates)
Granular activated carbon (reduce total organic carbon)

Sodium hypochlorite (onsite generated) addition (disinfection)

Limestone contact (increase hardness)

Soda ash addition (pH adjustment)

Phosphoric acid addition (corrosion control)

Settling ponds for backwash waste and building drains

LN EWNE

The SWTP has permitted maximum capacity of 0.485 million gallons per day (MGD), or 337 gallons per minute
(GPM). Contact time for disinfection inactivation is provided by an on-site 0.2 million-gallon (MG) clearwell,
located upslope of the SWTP. The treated water is pumped from the clearwell to two distribution water storage
tanks, located throughout the service area. The water storage tanks have a combined storage capacity of
approximately 0.4 MG. Although the plant has a design capacity of 0.485 MGD, and each microfiltration unit has
a capacity to treat 0.33 MGD, the system is typically operated at approximately 0.19 MGD (130 gpm) using only
one microfiltration unit. At treatment flows greater than 0.19 MGD, there is insufficient contact time for
disinfection if the clearwell level is low.

A process flow diagram of the existing water treatment system is shown in Figure 1.

LAWC PER 2021-12-18 DRAFT.docx Page 2



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

Figure 1. Existing Lake Alpine Water Treatment Plant Process Flow Diagram

Currently, the membranes are set to automatically backwash at a frequency of every 10,000 gallons of raw
water treated, with turbidity adjustments to increase frequency with increasing raw water turbidity. The
backwash sequence is approximately 3.5 minutes and consists of 90 seconds of draining of retentate to the
backwash level, aeration and air assisted liquid backwash, then 1 minute of draining and sweeping before
another minute for the unit to refill before it can return to normal service. Each backwash produces
approximately 350 gallons of waste at a rate of 234 gpm. Backwash waste (BWW) consists of concentrated raw
water suspended particles and oxidized iron and manganese. The membranes also frequently perform pressure
decay tests (PDT) which use between 325 and 700 gallons of water. Together, the backwash and PDT water
makes up the wasted water from the membrane building.

When the membranes become fouled to the point that normal backwashing does not restore them to a typical
clean state, they are cleaned in place (CIP) using a solution of citric acid and sodium hypochlorite. Performing a
CIP is typically manually initiated as necessary, approximately once every 3 months. Waste from the CIP step
(CIPW) is sent to the settling ponds.

In addition to the membrane backwash and CIP wastes, the limestone contactor and GAC vessels may be
backwashed, with the resultant backwash waste (BWW?2) sent via gravity to Settling Pond No. 1, although
backwashing these vessels is not routine.

Typically, the plant wastes around 9% of the raw water feed on any given day for an average of 10,000 gallons
plant waste per day. All of this wasted water, all identified as “backwash” regardless of the generation unit, goes

LAWC PER 2021-12-18 DRAFT.docx Page 3



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

to the settling ponds where it is disposed via percolation and evaporation. There are no records of accumulated

solids being removed from the ponds.

The backwash waste water quality will vary with the raw water quality. The more solids in the source water, the
more solids will be in the backwash water. For reference, a composite sample was taken of the backwash waste
on December 3, 2021. The measured turbidity of the sample was only 1.65 NTU indicating very few solids in the
feed water. See below for photos showing the clarity of the composite sample.

Figure 2. Composite Backwash Waste Sample (12/3/2021; 1.65 NTU)

A summary of plant characteristics relevant to this project are shown in Table 1.

Table 1. Lake Alpine Treatment Plant Characteristics?®

Characteristic Value

Water Source

Bear Lake

Flows

Raw Water Peak Design Flow

0.485 MGD (337 GPM)

Raw Water Average Flow

0.187 MGD (130 GPM)

Water Quality

Raw Water Average Turbidity 2.54 NTU
Finished Water Average Turbidity 0.04 NTU
Raw Water Average Manganese Conc. 0.1 mg/L
Average Manganese Removal 76.0%
Raw Water Average Iron Conc. 0.28 mg/L
Average Iron Removal 94.7%
Wasted Flow
Average Percent Wasted 9%

Average Daily Waste Flow

12,000 GPD (8.3 GPM)

Full Capacity Average Daily Waste Flow

48,500 GPD (34 GPM)

Backwash Rate

350 GPM

Pressure Decay Test Waste Rate

350 -700 GPM

1 Based on data provided by LAWC.

LAWC PER 2021-12-18 DRAFT.docx

Page 4



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

3. Proposed Improvements

The proposed backwash recovery system includes backwash equalization, solids removal using a lamella plate
settling unit, pumping recycled water to the start of the treatment process, a new building to house the new
equipment (and future GAC equipment), and all piping and controls necessary to interface with the existing
system. The proposed system is designed to treat backwash waste generated when the plant is operating at its
design capacity of 0.485 MGD while still being able to operate under current conditions (approximately half of
capacity).

A process flow diagram of the water treatment system with proposed backwash recovery system is shown in
Figure 3. See Appendix A for preliminary design drawings for the proposed project.

Figure 3. Lake Alpine Water Treatment Plant Process Flow Diagram with Proposed Backwash Recovery

LAWC PER 2021-12-18 DRAFT.docx Page 5



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

3.1. Backwash Waste Equalization Tank and Feed Pump

Designing a settling system to directly process the instantaneous flows from the various sources of backwash
would require the system to be sized for the highest anticipated flow rate (as high as 700 gpm). To minimize the
size of the treatment equipment, equalization storage is proposed to dampen the flow pulses and allow the
recovery system to operate at a steady, average flow rate of approximately 34 gpm. The minimum required
equalization tank volume, based on the expected wasting for the plant operating at full capacity is
approximately 1,000 gallons.

Since backwash wastes flow to the settling pond via gravity, and existing piping is approximately 4.5 feet below
grade, the new backwash equalization (BWW EQ) tank will need to be constructed below grade and be deeper
than the existing piping to be intercepted. The proposed BWW EQ Tank will be constructed of cast-in-place
concrete in the area currently occupied by Settling Pond No. 1, and integral to the new building foundation
along with the new Waste Tank, described below. The proposed tank will be approximately 6.5'x6'x9.5’ deep,
providing a total volume of 2,780 gallons. With 2 feet of freeboard (from top of building slab) and a minimum
operating depth of 1 ft, the usable volume is 1,900 gallons.

The BWW EQ Tank will have a hinged aluminum access hatch cast into the top to provide access into the tank. A
small submersible feed pump (34 gpm, approx. 0.5 Hp) will be installed in the tank to pump backwash waste to
the plate settler at a rate not to exceed 10% of the raw water flow to the treatment process. Under current
operating conditions, the pump would, therefore, operate at no more than 13 gpm. At maximum design
operating conditions, the pump would operate at no more than 34 gpm. The proposed pump will be constant
speed, and a throttling valve and flowmeter will be used to set the desired flow rate. Alternatively, a variable
frequency drive (VFD) could be used but since flows through the treatment process are relatively constant, the
added cost and complexity may not be warranted.

The BWW Feed Pump will be controlled by float switches in the BWW EQ Tank. A High float level will start the
pump and a Low float level will stop the pump. A High-High float level will generate an alarm indicating a
problem with the backwash reclaim system (and imminent overflow) and shut down the treatment plant. A
shelf-spare pump will be provided for redundancy.

3.2. Plate Settler

Inclined plate settlers are commonly referred to as lamella clarifiers or lamella settlers. Unlike traditional
clarifiers, flow is upwards between a pack of inclined plates commonly between 40 and 65 degrees. The solids
fall to the plate surface by gravity where they slide down to a sludge collection system in a bottom hopper. See
Figure 4 for a graphic of the proposed settler and flow directions for liquid and solids. The incline on plate
settlers allows the plates to self-clean and reduce operational volume while maintaining required settling area.
Lamella settlers also commonly include a feed box with rapid mix and flocculation to enhance settling by using a
coagulant. Coagulant addition is not anticipated to be required at this time based on the limited water quality
provided. However, provisions to provide coagulation will be included if it becomes necessary.

Flow equalization described above will allow the settler to be sized for the full plant capacity daily average
backwash rate of 34 GPM, which coincides with 10% of the rated plant capacity. At current plant operation, the
settler would run normally but at a much lower flow (8.3 gpm), which will result in additional settling time.

The settler will send underflow (accumulated solids from bottom hopper) to the new Waste Tank either
continuously or periodically via an automated valve. Preliminary sizing by one settler manufacturer (Parkson)
assumed a continuous underflow rate of 0.6 to 1.2 gpm. However, this assumes a feed quality of 200 mg/L
suspended solids and operating at 34 gpm. The feed solids concentration is likely much lower than 200 mg/L and
the plant will be operating closer to 8.3 gpm. The underflow rate is expected to be much lower at less than 0.3
gpm (432 GPD).

LAWC PER 2021-12-18 DRAFT.docx Page 6



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

Figure 4. A Parkson Lamella Clarifier (Solids flow shown in red with liquid flow shown in blue)

For this project, quotes were requested from three leading manufacturers for plate settlers: Parkson, Westech
and MRI. Based on these quotes, the Parkson system was the lowest cost and had the most compact layout that
best fit the project constraints.

3.3. Backwash Recycle Pump

The overflow (settled water) form the Plate Settler will flow to the new backwash recycle (BWR) pump (34 gpm,
approx. 1 Hp), which will pump flow back to the head of the plant upstream of the permanganate via 2” PVC
piping. The BWR Pump will be sized for 34 gpm to accommodate peak design flows, but it will operate closer to
8.3 gpm to pace what the BWW Feed Pump is supplying to the Plate Settler. The BWR Pump will be controlled
by a VFD to maintain water level in the Plate Settler. Alternatively, a small feed tank will be provided that the
pump will draw from and allow it to be operated with float switches, like the BWW Feed Pump. A flowmeter on
the discharge of the pump will be used to monitor and record recycle flow rate and volume, which will be
required by the revised operating permit.

A new turbidimeter will need to be installed on the discharge side of the BWR Pump to monitor the water
quality of the water being recycled. The turbidity signal will be tied into the existing plant monitoring and control
system to log the data and provide an alarm and shut down the BWW Feed Pump if BWR turbidity exceeds 2
NTU.

3.4. Residuals Disposal

The expected underflow of the settling system is approximately 0.3 GPM (432 GPD) for current conditions and
0.6 GPM (864 GPD) for full plant capacity. This underflow will flow by gravity from the Plate Settler to a new
Waste Tank. The proposed Waste Tank will be constructed of cast-in-place concrete in the area currently
occupied by Settling Pond No. 1, and integral to the new building foundation along with the new BWW EQ Tank,
described above. The proposed tank will be approximately 7.3’x6’x9.5’ deep, providing a total volume of 3,100
gallons. In addition to received underflow from the Plate Settler, all plant drains currently routed to the settling
ponds will be routed to the new Waste Tank (except for backwash waste from the microfiltration system).

A small submersible pump will be installed to pump from the Waste Tank to the existing sewer to allow non-
backwash waste flows to be equalized before conveyance to the sewer. The new Waste Pump will be sized to

LAWC PER 2021-12-18 DRAFT.docx Page 7



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

pump up to 5 gallons per minute, but a throttling valve will be provided to allow the pump to operate at a lower
flow to optimize equalization volume and reduce peak flows to the sewer.

3.5. New Treatment Building

The new treatment processes described above will be housed in a new 15’-4” x 30°-0” x 22’ tall building. The
building will need to be tall enough to accommodate the Plate Settler plus clearance for plate removal, and
future GAC equipment. Considering the large amount of snow received at the site, winter access, snow shedding
from the roof, snow removal will need to be factored into the building design. The proposed building will be
constructed south of the existing Treatment Building in the location of the existing chemical room and Settling
Pond No. 1. The room for the backwash recovery and GAC systems will have a high ceiling, and the roofline will
be similar to, but higher than, the west side of the existing treatment building. A covered porch with inward
opening steel door will be provided for primary access to the new building. A 10°'Wx12’H rollup door will be
provided on the east side for equipment installation and maintenance (e.g. GAC exchanges). A small access door
will be located over the main entrance door, above the covered porch, with a ladder down into the room for
access during the winter when snow is several feet deep.

A new 8’x16’ chemical storage and feed room will be added on to the existing building between the new
building and existing rollup door. This room will be connected to the new building by an opening in the wall, and
access will be provided by an exterior door.

The new building and addition will be constructed similar to the existing treatment building (wooden stud
framing and sizing and metal roof) to match the existing architecture. Due to the height of the building
(approximately 22 ft at the peak), metal framing may be used partially or completely for the new building.

See Drawings A-01 and A-02 in Appendix A for preliminary architectural drawings of the proposed building.

3.6. Backwash Settling Pond Decommissioning

The two existing unlined settling ponds currently accept waste flows from the membrane backwash, membrane
pressure decay tests, membrane CIP, limestone contactor backwash, GAC vessel backwash and various building
drains. All flows go to Settling Pond No.1, and an overflow pipe connects this pond with Settling Pond No. 2.
Backwash and CIP waste from the Microfiltration Building flow by gravity via 8” PVC (C900) piping to a manhole.
From there, flows combine into a single 8” PVC pipe to the settling pond. The ponds will be decommissioned and
filled in to allow construction of the new backwash recovery system and improve site safety.

Samples from sediment within each pond should be taken and sent to an approved laboratory to analyze for
hazardous materials. Although not anticipated to be present, the presence of hazardous materials will need to
be disclosed in the Bid Documents and the contractor made aware so the requirements for removal and disposal
are clear. In this report, for cost estimating purposes it is assumed that sediment in the ponds is not hazardous
and can be covered with import or native fill.

The northern pond (Settling Pond No. 1) has a surface area of approximately 1,100 square feet and the southern
pond (Settling Pond No. 2) has a surface area of approximately 1,500 square feet. The ponds range in depth
from 7 to 9 feet to ground surface. For purposes of this report and cost estimating, the average estimated depth
to fill each pond is 3.5 feet (accounts for side slopes).

The backwash ponds will have to be decommissioned in two phases. First, all flows to Settling Pond No. 1 will be
temporarily routed to Settling Pond No. 2 and the manhole serving BWW and CIPW will be demolished. The
existing 6” dam seem drain piping will be rerouted (in coordination with dam owner), and the existing manhole
associated with it demolished along with tree in the vicinity. Silt fences or other BMPs will be installed at the
overflow outlet from Settling Pond No. 2 to ensure any overflows from this pond receive treatment before

LAWC PER 2021-12-18 DRAFT.docx Page 8



LAKE ALPINE WATER COMPANY
BACKWASH RECOVERY SYSTEM
PRELIMINARY ENGINEERING REPORT - DRAFT

flowing into the creek. Utility relocation and pipe tie-ins will need to be coordinated with plant operations to
ensure that water production and delivery is not affected.

After the utilities are relocated, the new Backwash Recovery Building will be constructed in its place. Part of the